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TIANJIN UNITED STEEL PIPE CO.,LTD
PRODUCTION CERTIFICATE

LN

CUSTOMER CI?S‘ESAS‘_M:MH!;ECJV We hereby certify that the material described herein has been manufactured and tested CEM#{?;FATE MTCLZI1330
in accordance with above specifications and the results of all are acceptable. =
PRODUCT ERW ROUND PIPE AR 2, BAAREREIREFEREAKERERRR AR, FRILE. L/C NO.: M929341
' HEAT TREATMENT | (+)HN CONTRACT S
M.P HEW STANDARD ASTM A33 GR.B OF WELDING SEAM | (- )7 NO. RU1330
STEEL HEAT NO SPECIFICATION QTY % CHEMICAL COMPOSITION 4 fiksmar (%)

GRADE iy noow PCS i ; ; CEV
i P 5 v MT (&) ) [ 65 Si | Mn P S Cr | Mo | Al Ni N | Cu | Nb \% Ti B Sn Re | Ca BT
B 31-04940 @ 8B. 9%5, 41946150 22.204 321 16 | 019 |0 pozi | 0026 | o018 | 0.0 o.012 0010 | 0.007 | 0.005 | cooy - - - - .

B 13050097 {168, 3#6. 35%6150 2()0_ T34 1287 aar 0. 18 0.41 0021 0.025 0.001 0. 006 “fooon 0014 000 | 0.009 0.007 - - - = o=
B 303036;[ D 168, I*7, 11#6150 21.728 1256 o .18 0,42 0.023 0,022 0.010 0. 005 0. 009 0.014 0.010 | 0.007 0. 005 - - - — =
TOTAL #it: (244. 756) MT (s> (1733) PCS 3O
VECRANICAL PROPERTY OF PIPE BODY w MECHANICAL PROPERTY OF WELDING SEAM () UT gt | HYDROSTATIC TEST
faldate WE s ERE i KIE
g
™ SHEARING
Y8Ry 1.8 508D FLATTENING £.5] e FELDING | DELAMINATIN TEST
E. L. Mridith AREA HARDNESS DELAY TIME
TR SR {idusnsg He b L5 Hilizh (1) SEAM OF PIPE END | PRESSURE 2
ik ) n By 5 B atas R F B
MPa WPa Wra ) 8 #at 100 R BIEN
o) 1/2 173 JOINT Wi fy
325 440 30.0 - - 0K -~ = iy OK OK 17. OMPa 6s
315 445 29.0 - - 0K - - - 0K OK 11. 1MPa fs
310 455 31.0 i R y 0K = ¥ = OK 12, 4MPa 6s
SIGN/SEAL OF THE THIRD PARTY DETECTION NOTES STRENGTH
B AR FALUE (IND)

NOTES igm: 1. Pressure pipes used with ordinary pipes will be regarded as ordinary ones.
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3, Any changes by handwriting is invalid.
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